



ACEROS CORSA, S.A. DE C.V.

Apartado Postal 75-269 54180 México, D.F.
Tels.: 5-586-16-00 y 5-586-87-22
Telex 01776550 COSAME FAX 5-586-81-38

Date: 2001/10/03

Invoice: 075974

Sold to:

ACEROS TICONAR S.A. DE C.V.
Calle No 1857, No. 8
Col. Ticomán, C.P. 07330
México, D.F.

Shipped to:

PLESA ANANUAC, S.A. DE C.V.
AV. VALLE DE LAS ALAMEDAS NO.66-A SAN FC
TULTITLAN,
EDO. DE MEX.

MILL TEST REPORT

Chemical

Mechanical Properties

Item	Size Material	Kgs.	Heat	C	Mn	Si	S	P	Tensile PSI	Yield PSI	Elong. % (8")
1	ANGULO 5/16" X 5" X 40 ASTM A36	34,250 K	006385	00.18	00.85	00.19	0.022	0.012	75300	55400	20.50
2	SOLETA 1/4" X 3" X 20' ASTM A36	10,090 K	013377	00.23	00.65	00.21	0.019	0.009	71000	52600	23.70
3	SOLETA 1/4" X 3" X 20' ASTM A36	1,560 K	013374	00.18	00.73	00.22	0.028	0.010	68350	50100	21.20
4											
5											
6											
7											
8											
9											
10											
11											
12											
13											

MELTED AND MANUFACTURED IN MEXICO

THE COMPANY

Authorized Signature